



PÔLE MESURES PHYSIQUES ET SCIENCES DE L'INCENDIE
SECTION ESSAIS DE CONFORMITÉ ET EXAMEN DE MATÉRIELS

**CLASSIFICATION REPORT
OF THE BURNING BEHAVIOUR OF MATERIALS
ACCORDING TO
ARTICLE 5 OF THE 21 NOVEMBER 2002 DECREE**
(free translation of French classification report N°13/11470)

Valid for 5 years from the 21 of October 2013

CLASSIFICATION REPORT N° 13/11470

MATERIAL SUBMITTED BY : DICKSON SAINT CLAIR
415 AVENUE DE SAVOIE
Saint Clair de la Tour
38357 LA TOUR DU PIN Cedex

COMMERCIAL TRADEMARK : OPTIKA PRINT

BRIEF DESCRIPTION : Canvas: support polyester covered with plasticized PVC
Fireproofed in the mass
Total thickness : around 0,52 millimeter.
Total mass per square meter : around 300 grams.
Aspect : grid
Plain colors : White

TYPE OF TESTS : ELECTRIC BURNER AND ADDITIONAL TEST

CLASSIFICATION **M1**

DURABILITY OF CLASSIFICATION : not limited a priori

in case of a dispute, the first French edition of this classification report only shall prevail considering criteria resulting from the tests described in the annexed Test Report.

This report only certifies the characteristics of the tested samples but in no way those of similar products.

This is not a product certification according to the L115-27 article of the French Consumer Protection Code and to the law of 3 June 1994.

Paris 21 October 2013

p.p Director,
head of physics measurements and fire
engineering Department

Patrick PINEAU



Technical supervisor

Freddy MSIKA